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i MILL TEST CERTIFICATE Ehd AR
63, Jungbong—-daero, Dong-gu,
L/G No. Head Office anheon,4o1 =712, 5. Korea
P/O No. 322014110321 2 Certificate No. 1420141103208 - 9
Commodity H-BEAM P 3+ ) : it ) Class Cert, No.
ASTM AB72 GHOJAGD2] ki & '
Speclfication CSA 350W WA ] |'=, f ; Dgte of Issue 20141117
b “ - e =—rre - . mmﬂ_ﬂ
.  Cheriilcal Composltion (%) * “Tensile Test ™, Impact Test (V-notch)
Dimunsicig Heat No Pleces s fmn e s S M T A T o | sn [oe®] T |vistt porlclongation® ] Yield | ava | 1 | 2 | s ’lmpaclﬁsi}rt::;r:sen Size)
& Length " | weights P SN er | v GE™ | Swenin [11¢8 PO Flonoaton Y o o Lo .
{kq) x100 | %1000 |. x100 *100 N/mm? s T TR ] C
T6X11%07 3 Tl 28 667 g, T26.0] 0.75
40.00 F T N 025986 | 106600 20 19 993 8 g o 557 419 ' 266 0.74
TBX11%906 081 ER — vT- p—T R :
42 il N 025974 5?62 19 15" 64 “26 12 29 12| -ag -gag} 433, s
2 3 i ] A N
TBX11X106 6 eI 29 Teg 388
40.00 FT 026081 [\ 5908 18 19, GEUES:1Y val ¢ 99 .. gpgt  38d| T B
1BX11%108 75 s 309 T
40.00 FT N 025982 | 56 g4g] 2 404
STXE-17AX62 15 390
40.00 FT 178431 | 45 g75] ! 397
[Z1X8-17ax%62 20) ECE
40.00 FT £ 178432 | 55 gool 19 392
21X8-1/4X68 | 3 366
40.00 FT £178129 | 4 ool 14 4
57 %8-1/4X68 23 4 & B
40.00 FT £ 178430 | 55 ggof 16 19§ e !
21X8-1/4X73 8 E N
40.00 FT F 178426 | 4 5g0] 19 2
97 LR [N
SUB TOTAL 136,295 - PR I i
(Note) (1) Ceq: (CE=C+Mn/B+Cr/5+V/5+Mo/S+NI/t5+Cu/15) ©(2) Gauge lengthz 200im 47 (3) Yield Ratio = YP/TS
C A An WE HEREBY CERTIFY THAT THZ MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
% ¢ ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER i
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